Вы находитесь на странице: 1из 39

A

Taladro Radial

Fecha Pgina

02-Dic-2013 4 de 39

Manual de Mantto.

1.0 Maintenance
Regularly scheduled maintenance is crucial to ensure a long service life for your machine. The schedule below shows general clearing, lubrications points and coolant replacement information for the Radial Arm Drill Press. Item numbers are located in figures 1 5. Using proper eye protection, clean parts using a metal brush and rag dipped with oil (Mobil Vactra AA or equivalent). Push stop button and power off before lubricating. Follow local regulations for disposal of used coolant/Lubricants.

1.1 General Cleaning


No 1 2 3 4 5 6 7 8

Item
Column Arm Rail Spindle Box Table Base Ball Screw Counterweight guide rails Spindle motor

Action
Clean and lightly wipe with oil Clean and lightly wipe with oil Clean and lightly wipe with oil Clean and lightly wipe with oil Remove shavings; clean with oil Clean with metal brush and oiled Clean and wipe with oil Blow dust from fan housing with compressed air

Interval Daily Daily Daily Daily Daily Weekly Daily


Periodically

Lubricant
Mobil Vactra oil AA Mobil Vactra oil AA Mobil Vactra oil AA Mobil Vactra oil AA Mobil Vactra oil AA Mobilux Grease No 3 Daily

1.2 Lubrication
No 9 10 11 Item Cup (for arm/column contact) Cup (for spnidle) Oil Cups 2 (for head/arm contact) Location Top and bottom of arm base at column Top of drill head Right side of drill head Action Add lubricant full capacity Add lubricant full capacity Add lubricant full capacity Interval Daily Daily Daily Lubicant Mobil Vactra oil AA Mobil Vactra oil AA Mobil Vactra oil AA

Realizo
Martin Rodrguez Edgar De La Rosa Rodolfo Garca Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel

Autorizo Ing. Jos Roberto Guajardo Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 5 de 39

Manual de Mantto.

No 12

Item Arm Raising Worm Gear

Location Rear of column

13 14

Counterweight Chair Coolant

Behind drill head Reservoir in base

Action Top off at fill hole (12a). Fill to sight glass full level (12b). Replace annually; drain at (12c). Capacity = 2 liters (1/2 gal.) Wipe with oiled rag Monitor for cleanliness and efficiency. Replace when dirty or when cutting becomes inefficient. Capacity = 30 liters (8 gal.) Lubricate with lube gun Lubricate with lube gun Add lubricant to capacity Top off at fill hole (18a). Fill to sight glass full level (18b). Replace annually; drain at (18c). Use sight glass (18b) to fill to capacity.

Interval Check sight glass daily

Lubricant Mobil Vactra oil AA

Weekly Frequent inspection; top off as needed Daily Every 3 days Daily Check sight glass daily Once per year

Mobil Vactra oil AA Use high quality coolant of choice

15 16 17 18

Grease nipple (for spindle) Rack Oil Cups 2 (for clamping) Gearbox

On spindle On arm Rear of column Top and right side of dill head

Mobilux Grease No 3 Mobil Vactra oil AA Mobil Vactra oil AA Mobil Vactra oil AA

IMPORTANT: If switching brands of lubricants, prevent compatibility issues by thoroughly draining and, if possible, cleaning the reservoir before filling with the replacement brand.

Realizo
Martin Rodrguez Rodolfo Garca Elabor Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 6 de 39

Manual de Mantto.

Figure 1

Figure 2

Figure 3

Figure 4

Realizo
Martin Rodrguez Rodolfo Garca Edgar De La Rosa Ricardo Elabor Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Gonzlez Autoriz

Taladro Radial

Fecha Pgina

02-Dic-2013 7 de 39

Manual de Mantto.

Figure 5

Realizo
Martin Rodrguez Rodolfo Garca Elabor Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 8 de 39

Manual de Mantto.

2.0 Replacement Parts


Replacement parts are listed on the following pages. To order parts or reach our service department, Call 1-800-274-6848, Monday through Friday (see our website for business hours, www.waltermeier.com). Having the Model Number and Serial Number of your machine available when you call will allow us to serve you quickly and accurately.

2.1.1 Riser Mechanism: Exploded View

Realizo
Martin Rodrguez Rodolfo Garca Edgar De La Rosa Ricardo Rodrguez Elabor

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Gonzlez Autoriz

Taladro Radial

Fecha Pgina

02-Dic-2013 9 de 39

Manual de Mantto.

2.1.2 Riser Mechanism: Parts List Index No.


1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17

Part No.
5232451 TS-1503091 TS-2361061 TS-1550041 TS-1540041 5232461 5232481 5232471 5232491 5232521 5232531 5232541 5232591 5232571 5232581 5232551 5232561 5232621

Description
Motor (Elevating) Socket Head Cap Screew Spring Washer Flat Washer Hex Nut Key Adaptor Set Screw Plastic Joint Adaptor Socket Head Cap Screw Cover Worm Shaft Key Key Oil Seal Bearing Worm

Size
1HP, 220/460V M6 x 40L M6 M6 M6 6mm x 30L

Qty
1 4 4 4 4 1 1

M6 x 8L

4 1 1

M6 x 14L

4 1 1

5mm x 20L 5mm x 55L

1 1

TC17 x 28 x 7 mm 1 30303 1 1

18

Realizo
Martin Rodrguez Rodolfo Garca Elabor Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 10 de 39

Manual de Mantto.

Index No.
19 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35

Part No.
5232641 TS-1504081 5232631 M0604006 5232651 5232661 5232671 J-5232681 TS-1505051 5232691 5232711 5232721 TS-1533042 10415 M1401-M6x65 5232811 10177 5232791

Description
Worm Housing Socket Head Cap Screw Oil Level Gauge Plug Bearing Bearing Cover Socket Head Cap Screw Top Cap Socket Head Cap Screw Nut Key Lead Screw Phillips Pan Head Machine Screw Compression Cover Socket Head Cap Screw Safety Device Cover Bolt Safety Nut

Size

Qty
1

M8 x 40L

1 1

PT1/4 30303

1 2 1

M6x14L

1 1

M10 x 35L M24 6mm x 20L

1 6 1 1

M5 x 12L

1 2

M6 x 65L

1 4 1 2

36 Realizo

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Gonzlez Autoriz

Martin Rodrguez Rodolfo Garca Edgar De La Rosa Ricardo Rodrguez Elabor

Taladro Radial

Fecha Pgina

02-Dic-2013 11 de 39

Manual de Mantto.

Index No.

Part No.

Description

Size

Qty

37 38 39 40 41 42 43 44 45 46 47 48 49

TS-1503061 5232781 TS-1503051 5232761 5232751 5232741 5232731 5232881 5232871 TS-1503081 5232861 5232851 5232841

Socket Head Cap Screw Bearing Socket Head Cap Screw Brass Sleeve Ball Bearing Collar Bearing Up-Down Rolling Shaft Worm Gear Socket Head Cap Screw Collar Bearing Oil Seal

M6 x 25L

1 6

M6 x 20L

1 4

6014ZZ

1 1

51114

1 1 1

M6 x 35L

1 4

32010 TC50 x 72 x 12mm

1 1

Realizo
Martin Rodrguez Rodolfo Garca Elabor Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 12 de 39

Manual de Mantto.

2.2.1 Column and Base: Exploded View

Realizo
Martin Rodrguez Rodolfo Garca Elabor Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 13 de 39

Manual de Mantto.

2.2.2 Column and Base: Part List

Index No.
1 2 3 4 5 6 7 8 10 11 12 13 14 15 16 17 18 19

Part No.
J-5232911 10277 5513357 J-10037 5513357 J-5232921 5232941 5232931 5233131 5233041 J-5233281 5233031 5233021 5233011 5232991 5232981 TS-1505051 5232971

Description
Base Filter Screen Phillips Pan Head Machine Screw Cover Phillips Pan Head Machine Screw Bolt Internal Column Needle Bearing Wedge External Column Locking Cover Top Bearing Cover Bearing Washer Thrust Bearing Fixed Bearing Cover Socket Head Cap Screw Thrust Bearing

Size

Qty
1 2

3/16 x 3/8L

4 1

3/16 x 3/8L M18 x 100L

2 7 1 1 5 1 1 1

6211

1 1

3911

1 1

M10 x 35L 51111

4 1

20 Realizo

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Gonzlez Autoriz

Martin Rodrguez Rodolfo Garca Edgar De La Rosa Ricardo Rodrguez Elabor

Taladro Radial

Fecha Pgina

02-Dic-2013 14 de 39

Manual de Mantto.

Index No. 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37

Part No. 5232961 5232951 5233271 5233251 TS-1524021 5233211 5233141 5233221 J-5233231 TS-1524021 5233261 TS-1504051 5233051 10241 5233071 5233061 5233171 5233081 5233091

Description Top Bearing Cover Bolt Locking Shaft Key Set Screw Shaft Key Bushing Locking Bracket Set Screw Clamping Gear Socket Head Cap Screw Slip Block Collar Slip Bar Retaining Ring Roller Fixing Shaft Retaining Ring

Size

Qty 1

1/2"-12N x 3L

1 1

6mm x 30L M8 x 10L

1 2 1

6mm x 30L

1 1 1

M8 x 10L

2 1

M8 x 25L

5 5 5 5 5 5 5

38 39

E6

10

Realizo
Martin Rodrguez ElaborRodolfo Garca Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 15 de 39

Manual de Mantto.

Index No.

Part No. 5233181 5233061 5233071 5233151 5233111

Description Slip Bracket Retaining Ring Slip Bar Elevating Shaft Nut

Size

Qty 5

40 41 42 43 44

S10

5 5 5

5/8-11UNC

10

Realizo
Martin Rodrguez Rodolfo Garca Elabor Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 16 de 39

Manual de Mantto.

2.3.1 Arm (Front): Exploded View

Realizo
Martin Rodrguez Rodolfo Garca Edgar De La Rosa Ricardo Rodrguez Elabor

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Gonzlez Autoriz

Taladro Radial

Fecha Pgina

02-Dic-2013 17 de 39

Manual de Mantto.

2.3.2 Arm (Front): Part List Index No. 45 46 47 48 49 50 51 52 53 54 55 56 57 58 59 60 Part No. J-5233371 5233431 5233441 5233451 5233461 J-5233411 5233421 10040 TS-1504071 5233381 10040 5235811 TS-1503071 10032 M1425001 10250 10798 J1230R-462 Description Arm Lucking Nut Thrust Bearing Plain Washer Ball Bearing Fixed Clamping Block Bolt Washer Socket Head Cap Screw Locking Shaft Washer Hex Nut Socket Head Cap Screw Key Pan Head Socket Screw Upper Compression Cover Upper Compression Cover (notched) Lower Compression Cover 3/16 x 3/8L 1/2" M6 x 30L M8 x 35L 1/2" x 5L 6005 ZZ 51105 Size Qty 1 1 2 2 2 2 2 2 8 1 2 2 2 1 6 1 1 2

61 62 Realizo

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Gonzlez Autoriz

Martin Rodrguez Rodolfo Garca Edgar De La Rosa Ricardo Rodrguez Elabor

Taladro Radial

Fecha Pgina

02-Dic-2013 18 de 39

Manual de Mantto.

Index No.

Part No.
M1425001 5233391 5233331 5233341 5233311 5513357 TS-1504051 5233351 10033 J-10393 10259

Description
Pan Head Socket Screw Oil Cup Work Lamp Lamp Seat Acrylic Lamp Cover Phillips Pan Head Machine Screw Socket Head Cap Screw Arm Rack Handle

Size
3/16 x 3/8L PT1/8 x 90 FS51441

Qty
6 1 1 1 1

63 64 65 65A 66 67 68 69 70 71 72 73 74

3/16 x 3/8L M8 x 25L

12 4 1 1 1 1

Electric Control Box (without components) Collar

10258

Collar

1
1

CL-HV Triangular Caution Label-High Volt. (not shown) 3W x 2-1/2H

Realizo
Martin Rodrguez Rodolfo Garca Elabor Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 19 de 39

Manual de Mantto.

2.4.1 Arm (Rear) and Clamping Gearbox: Exploded View

Realizo
Martin Rodrguez Rodolfo Garca Elabor Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 20 de 39

Manual de Mantto.

2.4.1 Arm (Rear) and Clamping Gearbox: Part List


Index No. 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 19 Part No. J-5236011 5236031 5236021 J-5236071 TS-1504051 5236081 5236091 5236151 5236211 J-5236141 5236161 J-5236181 TS-1503041 J-5236131 TS-1504051 5236431 5236411 TS-1503061 Description Motor (Clamping) Key Motor Gear Upper Cover Socket Head Cap Screw Bearing Gear Worm Shaft Key Gear Case Cover Bearing Bearing Cover Socket Head Cap Screw Gear Case Cover Socket Head Cap Screw Bearing Collar Socket Head Cap Screw M6 x 25L M8 x 25L 6009ZZ M6 x 16L 32205 7mm x 25L M8 x 25L 32205 Size 1HP, 230/460V 6mm x 30L Qty 1 1 1 1 6 1 1 1 1 1 1 1 4 1 5 1 1 4

Realizo
Martin Rodrguez Rodolfo Garca Elabor Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 21 de 39

Manual de Mantto.

Index No. 20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38

Part No. 5236391 5236381 5236471 5236371 5236351 5236331 TS-1524021 J-5236221 5236231 M1414006 5236261 5236271 TS-1523031 5236291 J-5236311 TS-15404061 J-5236321 5236621 5236591

Description Worm Gear Shaft Key Bearing Retainer Gear Set Screw Bushing Cover Pan Head Socket Screw Locking Shaft Bushing Set Screw Bushing Block Socket Head Cap Screw Arm Arm Rack Bolt

Size

Qty 1 1

6mm x 30L 6009ZZ R75

2 1 1 1

M8 x 10L

1 1 1

3/16 x 3/8L

3 1 1

M6 x 10L

2 1 1

M8 x 30L

4 1 1

M8 x 30L

Realizo
Martin Rodrguez Rodolfo Garca Elabor Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 22 de 39

Manual de Mantto.

Index No. 39 40 41 42 43 44 45 46 47 48 49 50 51 52 53 54 55 56 57

Part No. 5236611 5236581 5236571 TS-1504051 TS-1504061 J-5236641 BB-6004ZZ 5236841 5236651 5236841 5236741 5236771 5236751 5236761 5236721 5236731 5236681 5236691 5236781

Description Rack Shaft Block Block Socket Head Cap Screw Socket Head Cap Screw Block Ball Bearing Rubber Tap Shaft Rubber Tap Bushing Gear Bushing Retaining Ring Retaining Ring Bushing Shaft Key Gear

Size

Qty 1 1 1

M8 x 25L M8 x 30L

12 4 1

6004ZZ

1 1 1 1 1 1 1

S15 S19

1 1 1 1

5mm x 50L

1 1

Realizo
Martin Rodrguez Rodolfo Garca Elabor Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 23 de 39

Manual de Mantto.

Index No. 58 59 60 61 62 63 64 65 66 67 68 69 70 71 72 73 74 75

Part No. TS-1523021 5236821 TS-1523021 5236671 5236711 10314W 5236461 5236441 10315 5236531 5236521 5236541 5236561 TS-1524021 5236491 TS-1505041 TS-1523021 J1230R-WL

Description Set Screw Gear Set Screw Bushing Retaining Ring Gear Box Cover Gear Bushing Washer Shaft Key Key Gear Set Screw Block Socket Head Cap Screw Set Screw

Size M6 x 8L

Qty 2 1

M6 x 8L

1 1

S19

1 1 1 1 1 1

5mm x 18L 6mm x 30L

1 1 1

M8 x 10L

1 1

M10 x 30L M6 x 8L

2 1

Warning Label Tipping Risk (not shown) 5-1/4W x 8-1/4 H 1

Realizo
Martin Rodrguez Rodolfo Garca Elabor Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 24 de 39

Manual de Mantto.

2.5.1 Coolant System: Exploded View

Realizo
Martin Rodrguez Rodolfo Garca Edgar De La Rosa Ricardo Rodrguez Elabor

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Gonzlez Autoriz

Taladro Radial

Fecha Pgina

02-Dic-2013 25 de 39

Manual de Mantto.

2.5.2 Coolant System: Parts List

Index No. 1 2 3 4 5 6 7 8 9 10 11 12 13 14

Part No. J-5232291 TS-1550041 TS-1503041 5232321 5232271 5232411 5232341 5232371 5232351 5232391 5232421 5232431 M1315017 5513357

Description Coolant Pump Flat Washer Socket Head Cap Screw 90-Degree Elbow Hose Male Connector 90-Degree Elbow Tube Tube Sleeve Knurled Screw Brass Valve Coolant Hose Tube Holder Phillips Pan Head Machine Screw

Size 130L 220/440V M6 M6 x 16L PT1/4 x PS1/4 x 90 PT3/8 x 130L PT3/8 x PS3/8 3/8 x 90 3/8 x 15L

Qty 1 4 4 1 1 1 1 1 2

M10 x 25L 3/8 3/8 x 450L UC-5 3/16 x 3/8L

2 1 1 2 2

Realizo
Martin Rodrguez Rodolfo Garca Edgar De La Rosa Ricardo Elabor Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Gonzlez Autoriz

Taladro Radial

Fecha Pgina

02-Dic-2013 26 de 39

Manual de Mantto.

2.6.1 Gearbox Assembly (Head): Exploded View

Realizo
Martin Rodrguez Rodolfo Garca Elabor Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 27 de 39

Manual de Mantto.

2.6.2 Gearbox Assembly (Head): Exploded View


Index No.
1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19

Part No.
J-5235431 J-5234151 5234211 J-5234161 5234171 TS-1503031 M1401-M8x65 5234191 M0604005 J-5234431 5234421 5234411 5234441 5234451 TS-1503051 5234631 M1305-5x40 TS-1525011 10681

Description
Gearbox Gearbox Cover Gasket Spindle Cover Oil Cup

Size

Qty
1 1 1 1

PT1/8 x 3/4

1 2 8 2 2 1 4 1 1 1 1 1

Socket Head Cap Screw M6 x 12L Socket Head Cap Screw M8 x 65L Taper Pin Oil Fill Plug Motor (Spindle) Bolt Key Motor Gear Plain Washer Socket Head Cap Screw M6 x 20L Shaft Cover Spring Pin Set Screw Spring 5mm x 40L M10 x 10L 7 x 75L PT1/2 3/5 HP, 230V M10 x 30L 8mm x 40L

1 2 2

Realizo
Martin Rodrguez Rodolfo Garca Elabor Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 28 de 39

Manual de Mantto.

Index No.
20 21 22 23 24 25 26 27 28 29 30 31 32 33 34 35 36 37 38 39

Part No.
SB-5/16 5234651 5234861 10324 5234871 5234661 5234741 5234671 5234681 5234621 5234711 5234721 TS-1524021 5234741 5234031 5234041 SB-5/16 5234021 TS-1525011 5234941

Description
Steel Ball

Size
5/16

Qty
2 1 1 1 2 1 1 1 1 1 1 1

Three Step Speed Change Lever Adaptor Three Step Speed Change Lever (Short) Three Step Speed Change Lever (Long) Plastic Knob Oil Seal O-Ring Speed Change Rocker Arm Copper Block Spindle Change Shaft Copper Block Speed Change Rocker Arm Set Screw O-Ring Feed Speed Selector Spring Pin Steel Ball Spring Set Screw Bushing M10 x 10L 5mm x 60L 5/16 M8 x 10L P12 3/8 TC30 x 45 x 8mm P12

4 1 1 1 2 2 2 1

Realizo
Martin Rodrguez ElaborRodolfo Garca Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 29 de 39

Manual de Mantto.

Index No. 40 41 42 43 44 45 46 47 48 49 50 51 52 53 54 55 56 57 58

Part No. BB-6002ZZ 5234921 TS-1523021 5234891 5234881 5234851 J-5234831 5235021 5234781 SB-5/16 5233971 5233981 5234971 BB-6002ZZ 5235011 5234991 5234771 5235031 5233941

Description Ball Bearing Middle Gear Set Screw Lower Feed Gear Shaft Key Gear Worm Gear with Sleeve Set Screw Spring Steel Ball Bearing Bushing Bushing Ball Bearing Lower Feed Gear Shaft Key Gear Retaining Ring Ball Bearing

Size 6002ZZ

Qty 1 1

M6 x 8L

1 1

5mm x 12L

1 1 1

M10 x 6L

6 6

5/16

6 1 1 1

6002ZZ

1 1

5mm x 65L

1 1

S22 6002ZZ

1 1

Realizo
Martin Rodrguez Rodolfo Garca Elabor Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 30 de 39

Manual de Mantto.

Index No. 59 60 61 62 63 64 65 66 67 68 69 70 71 72 73 74 75 76 77

Part No. 5233951 TS-1502031 J-5235061 BB-6204ZZ 5235031 5235081 5235351 5235111 5235091 BB-6002ZZ 5234481 5234491 BB-6004ZZ 5234521 5234531 5234551 5234561 5234571 5234581

Description Bushing Socket Head Cap Screw Bearing Cover Ball Bearing Retaining Ring Helical Tooth Gear Key Sprocket Shaft Chain Ball Bearing Lock Nut Crown Washer Ball Bearing Gear Gear Key Gear Shaft Key Gear

Size

Qty 1

M5 x 12L

4 1

6204ZZ S22

1 1 1 1 1

25H x 86 6002ZZ

1 1 1

AW04 6004ZZ

1 1 1 1

7mm x 20L

1 1

7mm x 12L

1 1

Realizo
Martin Rodrguez Rodolfo Garca Elabor Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 31 de 39

Manual de Mantto.

Index No. 78 79 80 81 82 83 84 85 86 87 88 89 90 91 92 93 94 95 96

Part No. 5234591 BB-6004ZZ BB-6004ZZ 5234361 5234371 5234351 5234341 5234331 5234321 5234311 5234281 BB-6004ZZ 5234261 5234251 5234141 5234131 M1312-R62 5234121 5234111

Description Retaining Ring Ball Bearing Ball Bearing Gear Shaft Key Key Retaining Ring Gear Gear Gear Gear Ball Bearing Crown Washer Lock Nut Ball Bearing Washer Retaining Ring Ball Bearing Clutch Upper Gear

Size S22 6004ZZ 6004ZZ

Qty 1 1 1 1

6mm x 85L 6mm x 10L S35

2 2 1 1 1 1 1

6004ZZ AW04

1 1 1

6007UU

1 1

R62 6007UU

1 1 1

Realizo
Martin Rodrguez Rodolfo Garca Elabor Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 32 de 39

Manual de Mantto.

Index No. 97 98 99 100 101 102 103 104 105 106 107 108 109 110 111 112 113 114 115

Part No. 5234091 5234231 5234241 5234071 5234081 TS-1523031 5234061 10353 10123 TS-1503031 5233551 5233561 10103 5233591 5233581 5233571 5233611 5233651 5233691

Description Clutch Lower Gear Spindle Shaft Bearing Oil Seal O-Ring Set Screw Worm Copper Key Washer Socket Head Cap Screw Hand Wheel Lock Nut Hand Wheel Nut Spring Pin Feed Handle Plastic Knob Clutch Housing Dial Clutch Upper Gear

Size

Qty 1 1

6007UU TC42 x 58 x 8 P30 M6 x 6L.

1 1 1 1 1 1 1

M6 x 12L

1 1 1 1

5mm x 50L

2 2

3/8

2 1 1 1

Realizo
Martin Rodrguez Rodolfo Garca Edgar De La Rosa Ricardo Rodrguez Elabor

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Gonzlez Autoriz

Taladro Radial

Fecha Pgina

02-Dic-2013 33 de 39

Manual de Mantto.

Index No. 116 117 118 119 120 121 122 123 124 125 126 127 128 129 130 131 132 133 134

Part No. 5233681 5233661 5233751 5233761 5233771 5233731 BB-6006ZZ 5233781 5233791 5233811 5233741 10215 10108 TS-1505041 5235131 5235151 5235191 BB-51111 BB-32006

Description Key Dial Seat Retaining Ring Clutch Worm Gear Bolt Ball Bearing Gear Shaft Retaining Ring Key Pinion Shaft Gear Eccentric Bushing Socket Head Cap Screw Lock Nut Spindle Needle Bearing Thrust Bearing Taper Bearing

Size

Qty 1 1

S30

1 1 1

M6 x 14L 6006ZZ

4 1 1

S24 5mm x 12L

1 1 1 1 1

M10 x 30L

1 1 1

RNA4911 51111 32006

1 1 1

Realizo
Martin Rodrguez Rodolfo Garca Elabor Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 34 de 39

Manual de Mantto.

Index No. 135 136 137 138 139 140 141 142 143 144 145 146 147 148 149 150 151 152 153

Part No. J-10190 5235181 10352 M1204006 5235421 TS-1502031 5235261 5235311 5235321 5235121 BB-6204ZZ BB-6005ZZ 5235331 TS-1503051 5233871 5233841 5233851 5233861 J-5233891

Description Lock Nut Quill Special Bolt Chain Manual Feed Hand Wheel Socket Head Cap Screw Bearing Housing Key Pinion Shaft Key Ball Bearing Ball Bearing Helical Tooth Gear Socket Head Cap Screw Feed Speed Selector Bolt Spring Steel Ball Gear Box Front Plate

Size

Qty 1 1 1

25H x 86

1 1

M5 x 12L

4 1

6mm x 20L

1 1

4mm x 12L 6204ZZ 6005ZZ

1 1 1 1

M6 x 20L

1 1

M10 x 16L

1 1

5/16

1 1

Realizo
Martin Rodrguez Rodolfo Garca Elabor Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 35 de 39

Manual de Mantto.

Index No. 154 155 156 157 158 159 160 161 162 163 164 165 166 167 168 169 170 171

Part No. TS-1504031 5233911 5233821 5233831 5233921 5233931 10111 10072 M1317005 10110 TS-1502041 10109 5234751 5235271 TS-1523021 5233641 SB-3/8 5233711

Description Socket Head Cap Screw Feed Speed Change Gear Feed Speed Change Rack Copper Block Plate Bolt Nut Lock Lever Plastic Knob Lock Screw Socket Head Cap Screw Set Block Oil Level Gauge Grease Nipple Set Screw Cotter Pin Steel Ball Spring

Size M8 x 16L

Qty 4 1 1 1 1

3/16 x 1/4L

1 1 1

5/16

1 1

M5 x 16L

1 1 1

PT1/8 M6x8L

1 1 1

3/8

2 2

Realizo
Martin Rodrguez Rodolfo Garca Elabor Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 36 de 39

Manual de Mantto.

2.7.1 Rear of Head: Exploded View

Realizo
Martin Rodrguez Rodolfo Garca Elabor Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 37 de 39

Manual de Mantto.

2.7.2 Rear oh Head I: Part List


Index No. 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 Part No. 5235731 J-5235721 TS-1525011 J-5235471 5235441 5235451 5235691 BB-6205ZZ 5235711 5235651 TS-1525011 5235461 5235671 BB-6205ZZ 5235641 J-5235491 5235481 J-5235511 Description Bolt Aluminum Plate Set Screw Bearing Bracket Socket Head Cap Screw Adjustable Colla Bushing Bearing Eccentric Shaft Bolt Set Screw Adjustable Collar Bushing Bearing Eccentric Shaft Cam Shaft Sleeve Cam Shaft Bearing Bracket 6205ZZ M10 x 110L M10 x 10L 6205ZZ M10 x 85L M10 x 10L Size 3/16 x 1/2"L Qty 4 1 4 1 2 2 2 2 2 2 4 2 2 2 2 1 1 1

Realizo
Martin Rodrguez Rodolfo Garca Elabor Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 38 de 39

Manual de Mantto.

Index No. 19 20 21 22 23 43

Part No. J-5235561 TS-1502041 5235421 M0924-IRT1015-1 10221 10356

Description Aluminum Plate Socket Head Cap Screw Eccentric Shaft Bearing Inner Ring Shaft Mounting Plate

Size

Qty 1

M5 x 16L

3 1

IRT1015-1

1 1 1

2.8.1 Counterweight Assembly: Exploded View

Realizo
Martin Rodrguez Rodolfo Garca Edgar De La Rosa Ricardo Rodrguez Elabor

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Gonzlez Autoriz

Taladro Radial

Fecha Pgina

02-Dic-2013 39 de 39

Manual de Mantto.

2.8.2 Counterweight Assembly: Parts List


Index No. 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 Part No. TS-1503031 5235761 5235771 5235781 5235791 5235811 5235831 J-5235841 5235911 10376 5235931 10376 5235941 5235961 5235971 5235981 J-5235991 Description Head Cap Screw Washer Oil Seal Round Bar Washer Nut Socket Head Cap Screw Chain Frame Retainer Collar Bearing Collar Shaft Chain Bolt Chain Adapter Cast Iron Block 3/8 x 130 TA1015Z E9 1/2" 1/2 M8 x 120L TC19 x 32 x 8 Size M6 x 12L Qty 2 2 2 2 2 4 4 1 4 2 2 2 2 1 1 1 1

Realizo
Martin Rodrguez Rodolfo Garca Edgar De La Rosa Ricardo Rodrguez Elabor

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Gonzlez Autoriz

Taladro Radial

Fecha Pgina

02-Dic-2013 1 de 39

Manual de Mantto.

Radial Arm Drill Press

Realizo
Martin Rodrguez Rodolfo Garca Edgar De La Rosa Ricardo Rodrguez Elabor

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Gonzlez Autoriz

Taladro Radial

Fecha Pgina

02-Dic-2013 3 de 39

Manual de Mantto.

Contend
1.0 1.1 1.2 2.0 2.1.1 2.1.2 2.2.1 2.2.2 2.3.1 2.3.2 2.4.1 2.4.2 2.5.1 2.5.2 2.6.1 2.6.2 2.7.1 2.7.2 2.8.1 Maintenance General Cleaning Lubrication Replacement parts Riser Mechanism: Exploded View Riser Mechanism: Parts List Column and Base: Exploded View Column and Base: Parts List Arm (Front): Exploded View Arm (Front): Parts List Arm (Rear) and Clamping Gearbox: Exploded View Arm (Rear) and Clamping Gearbox: Parts List Coolant System: Exploded View Coolant System: Parts List Gearbox Assembly (Head): Exploded View Gearbox Assembly (Head): Parts List Rear of Head I: Exploded View Rear of Head I: Parts List Counterweight Assembly: Exploded View

2.8.2

Counterweight Assembly: Parts List

Realizo
Martin Rodrguez Rodolfo Garca Elabor Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez

Taladro Radial

Fecha Pgina

02-Dic-2013 2 de 39

Manual de Mantto.

Application area All parts than require service before, during and after using the machine.

Objective Introduce staff the basic principles involving preventive maintenance for service continuity drill parts and labor area.

Responsible The maintenance area to provide the required maintenance schedules for prior enlisted service

Realizo
Martin Rodrguez Rodolfo Garca Elabor Edgar De La Rosa Ricardo Rodrguez

Reviso Ing. Ruperto Romn Rangel Revis

Autorizo Ing. Jos Roberto Guajardo Autoriz Gonzlez